
Parts Breakdown 6820V

Page 1 of 2 8/18/2010



Parts Breakdown 6820V

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 261058-6 SPONGE WASHER 11, 6820V  1
 2 122450-0 LOCATOR ASSEMBLY, 6820V  1
 3 415199-2 LOCK RING, 6820BV - T2  1
 4 231280-9 COMP. SPRING 32, 6820V  1
 5 421315-6 FLINGER, 6820V  1
 6 157727-4 GEAR HOUSING, 6820V  1
 6   159349-6   GEAR HOUSING, 6820V  1
 7 232050-9 LEAF SPRING, 6820V  1
 8 216001-0 STEEL BALL 3.5, 6800DBV  1
 9 134436-2 SPINDLE, 6820V  1
 10 223075-4 CLUTCH CAM, 6820V  1
 11 231434-8 COMP. SPRING 22, 6820V  1
 12 253341-5 T. WASHER 22, 6820V  2
 13 221753-0 HELICAL GEAR 46, 6820V  1
 14 212057-1 T.N. BEARING 1023, 6801DBV  1
 15 254031-3 WOODRUFF KEY 3, 6801DBV  1
 16 322142-3 GEAR SHAFT, 6820V  1
 17 159348-8 GEAR HOUSING COVER, 6820V  1
 18 159010-5 MOTOR HOUSING CPL.,6302  1
 19 855890-4 NAME PLATE, 6820V  1
 20 343407-0 HOOK, 6820V  1
 21 633056-4 FIELD  1
 22 414594-3 BAFFLE PLATE, 6302H,6303H  1
 23 253192-6 F. WASHER 14, HR2400  1
 24 211028-5 B. BEARING 627LB, 6510LVR  1
 25 263014-2 RUBBER PIN 4, 9217SPC  1
 26 681614-0 INS. WASHER, 9031  1
 27 511836-7 ARMATURE ASS'Y 115V, 6302H,6303H  1
 28 241881-5 FAN 52, 6904VH  1
 29 211031-6 BALL BEARING 608LLB, 9227C  1
 29   211033-2   B. BEARING 608LB, 5091D  1
 30 253192-6 F. WASHER 14, HR2400  1
 31 911173-3 P.H. SCREW M4X45, 6906  3
 32 263002-9 RUBBER PIN 4, HR2400  1
 33 911581-8 PAN HEAD SCREW M4X55, 6820V  2
 34 191910-3 CARBON BRUSH 401, NHP1310  1
 34 195005-4 CARBON BRUSH SET CB-401, NHP1310  1
 35   911124-6   P.H. SCREW M4X14, 6402  1
 37 411852-8 SWITCH COVER, 6805BV  1
 38 150621-9 HANDLE COVER, 6820V  1
 39 911153-9 P.H. SCREW M4X28, JR3000V  3
 40 650208-2 SWITCH,6510LVR,6302H  1
 40   651352-8   SWITCH, 6510LVR,T2  1
 43 651475-2 SWITCH  1
 44 911133-5 P.H. SCREW M4X18, N9501B  2
 45 687002-9 STRAIN RELIEF, 9217SPC  1
 46 682502-4 CORD GUARD 8-85, HP2010N  1
 47 664064-4 CORD (2X18X8 SJ), HR2400  1
 48 686015-7 RECEPTACLE SLEEVE, 6820V  2
 49 213008-7 O RING, 3901  1
 49 421392-8 RING 20, 6820V  1
 50   216008-6   STEEL BALL 4.0, 5007NK  3
 51 421445-3 ADJUST SLEEVE COVER, 6820V-T2  1
 400 784211-2 INSERT BIT 2-25, 6800DBV  1
 401 784807-9 MAGNETIC BIT HOLDER, 6820V  1
 401 784811-8 N/A  1
 900   421144-7   DUST COVER, 6510LVR  1

Page 2 of 2 8/18/2010


